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ID PART DESCRIPTION REF
1 ‘ Beak 3887JM3
o Q’ Chassis Support for
HONDA AFRICA TWIN 20- SOPORSPECN-3887
2

Chassis Support for
HONDA AFRICA TWIN ADVENTURE20-

SOPOR3P6CA-3887
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3 /e‘ Base Support SOPOR3P6B--3887
e
4 €y M5x11 11 ISO 7380 Allen screw TORNI-Al----520
5 @?17227) Mox16 @11 1SO 7380 Allen screw TORNI-17380-403
6 M5x1 nylon washer ARNVOO000000245
7 @45 x 1 x 2mm rubber washer ARAND-EPDM--722
8 @ M5 ISO 7380 Screw Cap TAPON-------- 85
9 @).)))))))))))) M8x35 DIN 912 Allen Screw TORNI-AD912-196
10 0 M8 Lock nut TUEA-D985.8-M8-
1l ' ~ Sticker kit ADHESI-V1--3887
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If you’re looking for quality motorcycle windshields & fairings, visit our website.


https://www.motorcycleid.com/windshields-fairings.html

